
PARTS LIST

ITEM QTY PART NUMBER DESCRIPTION

1 1 MB1106-A Transmission Skid 

2 9  FHSCS 3/8 x 1" Stainless

MOTOBILT.COM

Dwg/Part No:

Description:

Sheet No:

THIS DOCUMENT & THE INFORMATION CONTAINED WITHIN IS THE SOLE PROPERTY OF MOTOBILT INC.  THIS DOCUMENT SHALL NOT BE COPIED, STORED, DUPLICATED, REVERSE ENGINEERED or OTHERWISE WITHOUT THE EXPRESS WRITTEN CONSTENT OF MOTOBILT INC.

COPYRIGHT © MOTOBILT INC.  COPYRIGHTED MATERIAL IS PROTECTED BY INTERNATIONAL COPYRIGHT LAWS.  "MOTOBILT" IS A REGISTERED TRADE NAME. 

Rev No:

MB1106-A

Jeep JT Transmission Skid

0

1 4 

of

Mat'l:

1

22

2

2

2

2

2

2

2

UNDERSIDE VIEW OF 

JT SKID SYSTEM 

#MB1106

MB1106-A

JT TRANSMISSION SKID

MB1106-B

JT ENGINE SKID

MB1106-D

JT EXHAUST SKID

MB1106-C

JT FUEL TANK SKID



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Plate B-01MB1106-B-0111

Plate B-01 Oil Pan Acess MB1106-B-0112

Plate B-03MB1106-B-0313

Plate B-04MB1106-B-0414

Plate B-05MB1106-B-0515

Plate B-06MB1106-B-0616

Plate B-07MB1106-B-0717

Plate B-08MB1106-B-0818

Flat Washer 3/8" 49

Nylock Hex Nut 3/8" GR 8 Zinc 410

Hex Bolt 3/8 x 1 GR 8 Zinc 411

FHSCS 3/8 x 1" Stainless 412

Nylock Hex Nut M10 GR 8 Zinc 413

MOTOBILT.COM

Dwg/Part No:

Description:

Sheet No:

THIS DOCUMENT & THE INFORMATION CONTAINED WITHIN IS THE SOLE PROPERTY OF MOTOBILT INC.  THIS DOCUMENT SHALL NOT BE COPIED, STORED, DUPLICATED, REVERSE ENGINEERED or OTHERWISE WITHOUT THE EXPRESS WRITTEN CONSTENT OF MOTOBILT INC.

COPYRIGHT © MOTOBILT INC.  COPYRIGHTED MATERIAL IS PROTECTED BY INTERNATIONAL COPYRIGHT LAWS.  "MOTOBILT" IS A REGISTERED TRADE NAME. 

Rev No:

MB1106

2 4 

of

Mat'l:

UNDERSIDE VIEW OF 

JT SKID SYSTEM 

#MB1106

MB1106-A

JT TRANSMISSION SKID

MB1106-B

JT ENGINE SKID

MB1106-C

JT FUEL TANK SKID

MB1106-D

JT EXHAUST SKID

5

7

13

3

1

4

6

8

13

9

11

10

12

12

2

Jeep JT Engine Skid



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Plate C-01MB1106-C-0111

Plate C-05MB1106-C-0512

Plate C-06MB1106-C-0613

Plate C-07MB1106-C-0714

Plate C-08MB1106-C-0815

Hex Bolt 3/8 x 1 GR 8 Zinc 86

Flat Washer 3/8" 87

Nylock Hex Nut 3/8" GR 8 Zinc 88

MOTOBILT.COM

Dwg/Part No:

Description:

Sheet No:

THIS DOCUMENT & THE INFORMATION CONTAINED WITHIN IS THE SOLE PROPERTY OF MOTOBILT INC.  THIS DOCUMENT SHALL NOT BE COPIED, STORED, DUPLICATED, REVERSE ENGINEERED or OTHERWISE WITHOUT THE EXPRESS WRITTEN CONSTENT OF MOTOBILT INC.

COPYRIGHT © MOTOBILT INC.  COPYRIGHTED MATERIAL IS PROTECTED BY INTERNATIONAL COPYRIGHT LAWS.  "MOTOBILT" IS A REGISTERED TRADE NAME. 

Rev No:

MB1106-C

Jeep JT Exhaust Skid

0

3 4 

of

Mat'l:

MB1106-A

JT TRANSMISSION SKID

MB1106-B

JT ENGINE SKID

MB1106-D

JT EXHAUST SKID

MB1106-C

JT FUEL TANK SKID

UNDERSIDE VIEW OF 

JT SKID SYSTEM 

#MB1106

1 2

3

4

5

6

6

7

8

8

6

7

8

8

7

6

6

7

8



PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

Plate D-01MB1106-D-0111

Plate D-06MB1106-D-0612

Plate D-05MB1106-D-0513

Plate D-07MB1106-D-0714

Hex Bolt 3/8 x 1" GR 8 Zinc65

Flat Washer 3/8"66

Nylock Hex Nut 3/8" GR 8 Zinc67

MOTOBILT.COM

Dwg/Part No:

Description:

Sheet No:

THIS DOCUMENT & THE INFORMATION CONTAINED WITHIN IS THE SOLE PROPERTY OF MOTOBILT INC.  THIS DOCUMENT SHALL NOT BE COPIED, STORED, DUPLICATED, REVERSE ENGINEERED or OTHERWISE WITHOUT THE EXPRESS WRITTEN CONSTENT OF MOTOBILT INC.

COPYRIGHT © MOTOBILT INC. COPYRIGHTED MATERIAL IS PROTECTED BY INTERNATIONAL COPYRIGHT LAWS. "MOTOBILT" IS A REGISTERED TRADE NAME. 

Rev No:

MB1106-D

Jeep JT Fuel Tank Skid

0

4 4 

of

Mat'l:

MB1106-A

JT TRANSMISSION SKID

MB1106-B

JT ENGINE SKID

MB1106-D

JT EXHAUST SKID

MB1106-C

JT FUEL TANK SKID

UNDERSIDE VIEW OF 

JT SKID SYSTEM 

#MB1106

1
4

2

3

7

7

6

6

5

5

5 5

6

6

7

7

5

6

7

7



WELD NUT INSTALLATION FOR CERTAIN JT GLADIATOR MODELS

motobilt.com | 334-219-23331



motobilt.com | 334-219-2333

WELD NUT INSTALLATION FOR CERTAIN JT GLADIATOR MODELS

2

1

NOTE:
You will be drilling into the frame of your Gladiator. The following images show 
you how to install the weld nuts in general, but you will need to follow the 
written instructions that accompany the images to correctly modify your vehicle. 

Using the skid plate as a 
template, mark the center 
of the hole. Remove the 
skid plate then drill a ¾” 
hole in the frame or cross 
member.

If there is a unthreaded 
hole or slot in the frame 
already, drill a ¾” hole in 
the frame or cross member 
to allow the weld nut to fit

2 Smooth out the surface 
around the hole so that 
the weld nut flange will sit 
flush. 



motobilt.com | 334-219-2333

WELD NUT INSTALLATION FOR CERTAIN JT GLADIATOR MODELS

3

3 Insert the weld nut so that
the flange is facing out and 
tack the weld nut in place.

4 Reinstall the skid to confirm 
alignment and the skid 
plate will bolt back into 
place. 

Remove the skid plate and 
fully weld the weld nut to 
the frame.

5

6   Paint the welded area to prevent corrosion.

 Bolt the skid plate back into place. 7


